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Data / Dia: July 01, 2075

Tubos de Acera de México, 5.A.

Carret. Méxlco Veracruz Km 433.7 5N

Delfino Valenzuela Tajeria, Veracruz, Veracruz
C.P 91697 MEXICO

{52) 229 989 100 tef

(52) 229 989 1600 fax

rder N* / Confi

[Customer / Chiante: PLESA ANAHUAC Y CIAS. S.A. DECV. Customer’s Order lem / Orden Chente - liem: Customer s Refefenca / Rel. del Clicrle: | Manufactirer s Wo ién de Venta:
i 21221 ITEM 2 NiA 232807102

Manutecturing Process ! Proceso de Manufactura: Product Typa / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PiPE SEAMLESS VARNISHED

LAMINADQ EN CALIENTE SiN COSTURA CONDUCCION SIN COSTURA i BARNIZADO

[Standard or Specification / Normas o Especificacionas: Steel Grade / Grado de scaro: Ends / Exiremos;

|API 5L ED4AS/DECEMBER 2012, ASTM A105/14, ASTM AS3/12, ASME S5A106/2013 BIX42-L246/.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions f Dimensiones: Schedule / Cédula; Length / Longitud: Quantity / Gantidad: 23 chl’z Neminal Weight / Pess Nominak

6.628 X 0.28 INCH SCH 040 /W.C STD 49.69 /2133 FT 485.269 FT 9239.581 LB 18.99 LBIFT

'168.3 X7.1MM 6.0076.50 MTS 147.910 MTS 4191.000 KG 28.28 KG/M

Specimen conditon Specimen dimensions Tast Y.S. UT.5. Y519 Elongation / Alargamiento
Heai N* | Sampie N* | Condicion de la probsta Dimansionag de la probata temp | Eul 0.50 %. Req
Colada N°| MuesiraN™| L= Bc | Type| On Size Area Temp. |Min: 280 Min: 415 Req, Max. Le Min. [+]-8
Tipo Tamaiic Saccidn | ensayojMax; — May; - -
mm mm2 C WPa Wha mm %% %
77502 | caBos | B | AM | 53| U | Z8BBRO730 | 18132 | AT 325 5] 0.62 50.8 243 | 580 |
77514 04884 B AM Ss L 26,67 X 07.19 184,57 RT 38 518 085 508 243 36,0
77515 045832 B AM Ss L 25.71 X 07.08 182,03 RT 329 517 0,64 50,8 242 0

AM; As manufactured / Segin procesa de febricacid

¥ Dnanﬁnnlﬂnaiamﬁn i

Ss: Strlp spacimen
.T.5: Liimate ten
Y5 Yield strengih

Se: Spstitnen condition | Candicién de la
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Tubos de Acero de México, 5.A.
Carrat. Méxice Varacruz Km 433.7 5N

i i
e na rls Delfine Valenzuala Tajerla, Veracruz, Veracruz
N C.P. 91657 MEXICO

(52) 225 989 1100 tel

I

MILL TEST CERTIFICATE Number / Nomero: Page / Pagina: (2] 229 983 1600 fax
CERTIFICADC DE PRUEBAS EN FABRICA 15026258 2/6
Date / Dia: July 01, 2015
Custome: / cu.mm m cV. Customer & Qrdar tam  Grden Cliente - fem: Customer s Raterence / rel, del Gliente: | Manufacturer's Works Grder N* f Confrmasion de Venta:
21221 WEM 2 NIA 232807/02
Manufaciuring Process f Procaso de Manufactura: Produd! Type / Tipo de Praducio; Surfaca / Suparficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINABDO EN CALIENTE SIN COSTURA GCONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas 0 Especificaciones: Steel Grade / Grado da acaro: Ends / Extramps;
API 51. ERMS/IDECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BiX42-1.245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensionas: Schadule / Cadula; Length  Longitud: Guantily / Cantidad; 23 Pcs/Pz Norminal Weight / Peso Neminal:
6.625 X 0.28 INCH SCHO40 /IW.CSTD 19.69 I M NAFT 485269 FT 9235.5811L8B 18.99 LB/FT
168.3 X 7.1 MM 8.00 /6.50 MTS 147.910 MTS 4191.000 KG 28.26 KG/M

Composition % / Composicién %
* 100 X 5000 X 10000 X 180 LY
C{mmT Si[MmojCr| P| 8| V|[N|NTC]S[A]M]as] 8 [Cal N [Col1[Col 2[Cal ;
H Max | 28 | 420] ~ | 15 | 40 | 30 ~JTaojape] - | =1 -] -1 =F -] -T | 100] &
Mn [ ~ | 29| 0] ~ 1 -] - — | =] =] =] «| =] ] =] =1 =1 =1 =1 =4
Heat N* | SampleN® [P Max | 20 [120] - [ 15[ 40| 30 -~ Jaofaoe] - -1 -1 -T =17 ~1T=T167]100] ¢
Colada N* | Musstra N* Min | - | 2| W8] — | = | = « | =] = = =] =f{ « =] «F =1 <F=71-
o H | 20| & | 17 | 48] 6] & © | 40| G0 M| 2] 0] a] 0| 6r66| 0 237] ¢
04868 P wn|e{w] 6] 6] 6, o 8| 9 |2 0| a|]of1aflz] o|26] o
77502 ;| 04863 P |2o)ar]mwfap) 8] 6180 f o || 9v]zm]o)]a|o|izje)] o|24s] 0.
77514 .1 00001 H 20| |16f36] 5] 6] 3)0)o|ejt2efn{zn]ofa|o]ualr2|o|=mr o
71514 .1  Dasba P w|ee|17{s6] 8, 5128 0f{ojeo|21}wfj220jfj3)]of|18]m]o|zr o
77514 -] 04885 P w|lw|wlael 8| 5] 2] oo )s|dofwp2at) o] 44 0f 111774 0|26 0
71515 ] Dooot H 20|66 18] 32] 5 S$124]1 0 D | G012 12|21} 0| a4 0] 3] 5210 |271] 0
77518 ] (b4e32 P 1o[er)17]35| 8| 5|15 oo ]|eoj127|] @ |2a}p] a|]o}eisfo|2:z o0
77618 04633 P 20|er|17l3s] 6| s]17| o 0|60 |28 o | 23] 0| a| 0 [12]5¢] o |2zs3] 0
Col. 1: SUMA bV Ti Col. 3: SUMA No+V Max: Maimuam ¢ Misdma
Col. 2: SUMA Mo+CreNi+CusV “H: Heat/ Colada - Min. Minimum / Minime

Thiu carficate i5 sued by 8 computerzed systam and il s vaka with siect i On the original cadificata the tade-mark green colored
“Tenaris" is siamped. In case the owner of the oripingl centificste would reieass & copy of i, ha mud atlest its conformity to the ondinal ond Wking
upon bursel |he sesponsibility for any or not allowed use. Any atiaration antior felwificatian will be subjected 1o the lew.
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oiNificida 50 enile medianis sistama computarizado ¥ w8 validedo con fima electrdnica  El certfficado origingl poses impresa el logo
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Tenaris

MILL TEST CERTIFICATE
CERTIFICADO DE PRUEBAS EN FABRICA

15026258

Number / Ndmero:

Page / Pagina:

316

Tukos de Acero de México, 5.A.

Carret. Méxfco Veracruz Km 433.7 5N

Delfino Valenzuela Tejeria, Veracuz, Veracruz
C.P. 91697 MEXICO

{52) 229 989 1100 tel

(52) 229 989 1600 fax

Date / Dia: July 01, 2015

o ustomet 7 Cliente, PLESA ANARUAC Y CIAS. S.A., DE G.V. Customar s Order lem 7 Orden Cliente - Fam: | Gustomer s Reference f Ref, dal Chente: . | Manufacturar's Works Order N' 7 Confimacian de venta:
21221 ITEM 2 NIA 232807102
Manufecturing Process / Process de Manufeciura: Product Type / Tipe de Productio: Surface / Suparficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADC EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / N o Especificach Steal Grade { Grado de acero: Ends / Extrémas.
Pl 5L ED4S/DECEMBER 2012, ASTM A106/14, ASTM A53/12, ASME SA106/2013 BIX42.L.245/L.280 PSL1 NORMAL BEVEL
BISELADC NORMAL
Dimangions / Dimensfones: Schedule / Cédula: Lengih / Longitud. Quantity / Canlidad; 23 PesiPz Nominal Weight / Peso Nominal:
6.625 X 0.28 INCH SCH 040 /W.C STD 13,69/ 21,33 FY 486.289 FT 9239.581 LB 16.99 LB/FT
168.3 X 7.1 MM 6.00 [ 6.50 MYS 147.910 MITS 4191.000 KG 28.26 KG/M
Required valies Individuals { Individuales Average | Promed Hardness type/Tips de dureza HRG
valores requerides | Min~ [ Max 220 | Var- Mini~ | Mex- | Var-—
Heat N* Sampla N* Spadmen condition Qued. Scale Mw
Colada N* Muesia N° Ls S¢ Escala 2 3 Avg

77502 04568 B HRBW 766 | 786 | 768

77502 04869 B HRBW 789 79.4 78.9

77514 04884 B

77514 04865 B

77515 04832 B

77515 04633 B

Ava; Aversge | Bromedio

AM: As mamdactured / Seqin proceso de fabri

8, Body / Cuerpoe

This CRriScate = 3ued Dy & COMpUterized aysiem and K 1§ vlid with etediionic signatura. On tho origal oertificate the trade-mark gresn colorsd Eate caviificado as emite madianie sislema ¥ &3 con frma El certificads efigingl posas impreso o logo
“Tenarly” is stamped. I casa the owner of the oniginal certficate would nateass a copy of it, he musl attest its conformily o the criginef ons 1aidng Tenary color verdo. En caso de que &1 poseedor 9ol Saifcass entregue una cogls, debers [x i el erigirial hac
upon himesif the e for any uniswful of nod aliowed use, Any alieration endior talficetion wil be 1o the law. = rosporsabla per cusiquier uso llegal o indebido. Cualquier aitsracién yio iy stk sujets m la ley.




Tubos de Acere de México, 5.A,

n
i ena rls Carret. México Veracruz Xm 433.7 SN
Delfino Valenzuela Teferia, Veracruz, Veracruz
C.P. 91697 MEXICO

(52) 2249 989 1100 te!
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MILL TEST CERTIFICATE Number / Namero: Page / Pagina: e
CERTIFICADO DE PRUEBAS EN FABRICA 15026258 4/6
Date / Dia: July 01, 2015
Customer ! Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Cuglomer's Order fiem/ Orden Cllenie- lem. | Cusiomer s Relerence [ Rel. dal Gliente: | ManUTaciurer s Works Order N° 7 CONYmacian de venta:
M221ITEM 2 N/A 232807702
Manufacturing Process / Proceso de Manufactura: | Product Typa [ Tipo de Producto: Surfate / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
{Standard or Spacification / Normas o Eapecificaciones: Steel Grads / Grado da acero: Ends ! Extremas:
API 5. ED4S/DECEMBER 2012, ASTM A108/4, ASTM A53/12, ASME SA106/2013 BIX42-1.2450.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schadute / Cédula: fLength f Longitud: Quantity f Cantidad: 23 PesiPz Nominal Weight / Peso Nomfnal:
5.626 X 0.28 INCH SCH 040 /W.C STD 19.60/2133 FT 485269 FT 9220.581 LB 18.99 LBIFT
166.3 X 7.1 MM 6,00/ 6.50 MTS 147.910 MTS 4191.000 KG 28.26 KG/M

Pressuse f Prasién Time / Tiampo “Resulls / Resuliado N

Unit £ Wnidad. Valua / Valor Seconds / Segundoa

Ftbﬂudopor TenarisTamsa
Fabricagiin del mlo'

Anam mhudn on Alymirit

Esiv cihcado 5o wmite medianie wisema 0y 68 valliado con Erma cieCirnich. I GErUCHn0 briginal posas Impraso of ko
Tenaris color verde. En caso de que af posasdor del cestificads entregus yna copia, daberd Ia idad oo of originel haci

FORO3171

Tmumuhmnammmummﬂinmwmammnw Onmqmmmnm-mwnm
“Tanafis™ |t stampad. I caie the owner of the oniginal certificats wou'd release a vopy of it, he musl ahest its confomity 1o the orginal ons aking
] por cualquiar uag ilegal o indabito, Cualquier aeracion y/o fabificacitn esiard sujets o fa ley.




Tubes de Acero de Méxicg, 5.A.

»
Ten a r' s Carrat, México Veracruz Km 433.7 SN
Delfino valenzuela Tejerla, Veracruz, Veracruz
C.P. 971697 MEXICO
(52) 229 989 1100 tel

MILL TEST CERTIFICATE Number / Nismero: Page / Pagina: (52) 225 983 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 15026258 516
Date / Dia: July 01, 2075
Customer ! Cliente: PLESA ANAHUAC Y CIAS. S.A.DECY. Customer’s Order em ! Orden Clients - kem: Cusiomers Reference / Ret. del Cliarte:  |Manufaclrer 5 Works Order M- 7 CORIACIOn de Vanta.
21221 ITEM 2 NIA 232807102

Manufaciuring Proceas / Proceso de Manufactura: Product Type I Tipo de Producio: Surface f Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SiN COSTURA BARNIZADO
Siandard or Specification ! Normas o Especificaciones. Stenf Grade / Grado de acerd: Ends / Extremos:

P! 5L EDASIDECEMBER 2012, ASTM A106/14, ASTM AB3/12, ASME SA106/2013 BIX42-L245/L.29¢ PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimansiones: Scheduie f Cédula: Length / Longitud: Quanthy / Canided: 23 Pcs/Pz Nominat Weight / Peso Nominal:
6.625 X 0.28 INCH - - {SCH 04D / W.C STD 19.69/21.33 FT 485.268 FT 9230.581 LB 18.99 LBIFT
168.3 X 7.1 MM 6.00 / 6.50 MTS 147,910 MTS 4191000 KG 28.26 KG/M

Supplementary information
Informacitn Suplementaria
[Wialertal Treo rom Mercury comamination Maleriol (e 08 contaminacion de Marcuro
Not repairad By welding Na reparads por soidadura
Non desiructive tesl. Satisfaclory Cantrol no destruciive, Satisfactonia
Inspection method Método de inapeccion
-~ EMi - FLVI - MP) - .~ EMI - FLVI - MIPi -
ASTM A1D6/14, ASTM A53/12, ASME SA10672013 ASTM AYDGI14, ASTM ABY 2, ABME SA106/2013
MATERIAL ACCORDING TO NACE MROI75 /150 15156-2, 2008 AND NACE MRO103, 2010 ONLY FOR HARDNESS MATERIAL DE ACUERDO A NACE MRB1TS /IS0 15156-2, 2008 ¥ NACE MRO103, 2010 SOL0O DUREZA MAX, 22

- hwerage length per pipe
Longltud promedio por tuba

] (m
‘21.088 ' 8431

HAY

E5th CERCAAs 86 SMAA MAtint matama izeda y B8 ‘ton fuma ica. Bl cariicedo original pOses IMPTE50 Bl g0
Tenaris color varde. En casa da qua a! possador del cerfificado entregua uns copia, deberd garanhzar la conformidad can el anginal hacimdooe )
ior alieraaitn yio falsificacin estara sujsta a la fey.

This ceriificate is lasusd by & computenzed Sysem and it is valid with electronic signatune, mhmmdu&‘maummgmmw
“Taneris” ia slamped. In case the ownar of the origin cartificate would felease 8 copy of d, e mus! sitast ifs conformily to the original cne Laking
ummnﬂmm‘ggfaﬂ dewiid or nal aowsd uss. Any akeration andior talsfication will be sul unfnlnw. N - mmmwmwm‘mmmmf‘




Tubos de Acero de México, $.A,

I8 ]
1 ena rIs Carret. México Veracruz Km 433.7 SN
) Delfing Valenzuela Teferia, Veracruz, Veracruz
C.P. 91697 MEXICO
(52} 229 988 1100 tel

Il

MILL TEST CERTIFICATE Number / Namero: Paga / Pégina: (2Z000 1o0ilax
CERTIFICADO DE PRUEBAS EN FABRICA 15026258 6/6
Date / Dia: July 01, 2015
Justomer f Cierte; PLESA ANAHUAC ¥ CIAS. SA.DECV. Gustamer's Ofcer tam / Grden Clients - Hem: Cusiomer s Feference / Rel, del Clierie: | Manuacturer s Works Grder N° 7 Cariumacan da vents:
: 21221 ITEM 2 NIA 232807/02

Manufaciuring Procass / Proceso de Manufactura: Product Type / Tipo da Producto: Surface f Superficie:

SEAMLESS HOY ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN CCSTURA BARNIZADD
{Standard or Specification / Normas o Espacificaciones: Steel Grade / Grado de soera: Ends / Extremos:

AP 5L ED45/DECEMBER 2012, ASTM A106/14, ASTM A83/12, ASME SA106/2013 BIX42-L245/.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Langitue: Quentity  Caridad: 23 Pes/Pz Nominal Weaight / Paso Nominal:

6.625 X 0.28 INCH ‘|SCH 040 /W.C STD 1969712133 FT . 4085.269 FT 9239581 LB 18.99 LB/FT

168.3 X 7.1 MM 8.00/6.50 MTS 147.210 MTS 4191.000 KG 28.26 KG/M

This i 1o certify that tha product dascribed hera has been manufaciured, sampled, 1asted, and inspecisd In accordarice with  |Por ef presente ceriificamos que ef material agui descrito ha =ido fabricado, muestieado, ensayado & inspecclonsdo de
purchaser arder requirements. This cerificate is not a declaration of exigin nor may it be used as a declaration of origin. acverdo alos requisitos de ey crden de compra, Este ceriificads no es, ni puede ser usado, como una deciaracién de origen.

CUSTOMER . THIRD PARTY TENARIS QUALITY DE|

INSPECTION COMPANY s / ‘f‘l
COMPARA DE INSPEGCION Wﬁ’ =
gt 4

o

NO APLICA e
Employee Name: N/A QUALITY CERTIFICATION DEPT. CHIEF OF QUALITY CERTIFICATION DEPT.
DEPTY). DE CERTIFICAGISN BE CALIDAD RESPONSABLE DEL DEFTO. DE cERﬂE;‘:@r_.l‘ )

CALIRAD

Teresa M. Casielli Abraham o Angel César Alemén Gil

Lyt s
Thia carificats ks issued by a computerizad systam and i i VA wilh Slectonic Signature. On the original CORTICats Ihe tade-mark green colored

~Tanatis” s slempod, In caso the owner of the onginal cerlificata would release a copy of i, e must phest is conformity to the onginal one taking
-upon Rimsalf the ibiljly tor any imlawful of not alowed uss.Any {on andior isiaificetion will be subs 1o the {aw.

Esie certificado 62 smite mediants sislema y es valldade con firma El certificado ongingl poses impreso o logo :
Tenasis color verda. En caso de que ol p del cartifcedo gue una copia, debenk garentizar la conformiiad con #f crigingl haciéndoss -
cuslquier usa iegal o intebido. Cuakquier akeraton y/o Falsificacion estark sujatn 4 (8 ey,

) FOR03171




